Is your patient ready to start HCV treatment? 

Has this patient completed the HCV referral process-check below:
□ HCV Viral load

□ HCV Genotype

□ Baseline Ophthalmoscopic examination

□ *Two methods of birth control discussion, 

□ Standard treatment with just ribavirin and interferon: one method must be barrier method like condoms (note in dictation)
□ Standard treatment plus protease inhibitors Incivik or Victrelis: the 2 methods of birth control MUST both be BARRIER methods like condoms and a diaphragm or cervical cap
□ HCV Group education

□ Baseline mental health assessment

□ Hepatitis C Treatment agreement signed

□ Twinrix #1, □Twinrix #2, □ Twinrix #3

                       OR

□ Hepatitis A #1 Vax □ Hepatitis A #2 Vax

□ Hepatitis B #1 Vax □ Hepatitis B #2 Vax

□ Hepatitis B #3 Vaccination

If all the above have been completed satisfactorily then:

□ notify the HCV case Manager
□ Scripts need to be written for medications: Pegasys (pegylated interferon) and Ribavirin (Copegus if the patient has no insurance and needs the patient assistance program) See dosing recommendations below:
	Genotype
	Peginterferon alfa-2a dose (weekly)
	Ribavirin Tablets Dose (Daily)
	Duration

	Genotype 1, 4
	180 mcg
	<75 kg (165 #) = 1000 mg, (women 2, 200 mg tablets in the morning and 3, 200 mg tablets with the evening meal at least 3-4 hours before bedtime)
Men; 3, 200 mg tablets by mouth twice daily with food- the last daily dose needs to be at least 3-4 hours before bedtime) 

>75 kg (165 #) = 1200 mg
	48 weeks

48 weeks

	
	
	
	

	Genotype 2, 3
	180 mcg
	800 mg
	24 weeks


Incivik (Telaprivir) & Victrelis (Boceprivir) Dosing: 
	Medication
	Dosing
	Route
	Schedule
	Storage
	Length
	Evaluate

	Incivik (Telaprivir)
	2, 375 mg tablets 
	By mouth with food containing at least 20 grams of fat per dose
	Every 7-9 hours
	Store at room temperature
	12 weeks


	Need RVR at 4 weeks with HCV viral load

	Victrelis (Boceprivir)
	4, 200 mg tablets with food, Lead in dosing of 4 weeks with ribavirin and interferon-start Victrelis at week 5
	By mouth with food 
	Every 
	Refrigerate
	28 weeks,
	Need HCV viral load at 8 weeks


Scripts for patients needing patient assistance need to be sent to Deb C in SCHC so she can begin the process to apply for the pharmaceutical assistance programs for those medications. She cannot begin this process without the scripts.
 * all patients on patient assistance programs will also complete paper work for the Neupogen replacement program through safety net with Deb C as well.
For patient assistance patients the program only offers the ribavirin in the 200 mg tablet formulation.  Genotype 1 patients under 75 kg (165 #) will need to take 2 tablets in the morning and 3 tablets in the evening …(take the 3 tabs with the largest meal). The pharmaceutical program will also only give a month worth of medication at a time as well. A month of Ribavirin for genotype 1> 75 kg (165 #) order 3, 200 mg tablets twice daily with meals, dispense #180 and for genotype 1’s < 165 #  order as described above, dispense 150 tablets for a month’s worth.  

Please note that ribavirin tablets are available in the following strengths for patients not on pharmaceutical assistance programs: 200mg, 400 mg, 500 mg, & 600 mg. 
Patients are not to begin the medications until they have: 

□ Met with their provider one more time to review blood work (see below) and answer any lingering questions. The patient needs to sign the Hepatitis C treatment agreement with their medical provider.   

□ Met with the HCV case manager to review side effects, develop medication time schedule, and review injection techniques (this appointment should coincide with the last meeting with the provider before treatment initiation above) 
□ Had the following blood work completed and reviewed by the provider (this needs to be completed on all HCV Treatment patients just prior to treatment initiation):

(1) □ HCV Viral load to be completed immediately prior to treatment as a baseline and throughout treatment
(2) □ CBC  to be completed immediately prior to treatment as a baseline and throughout treatment-see lab draw schedule on your Hepatitis C Treatment Flow Sheet

(3) □ LFT to be completed immediately prior to treatment as a baseline and throughout treatment-see lab draw schedule on your Hepatitis C Treatment Flow Sheet

(4) □ TSH to be completed immediately prior to treatment as a baseline and throughout treatment-see lab draw schedule on your Hepatitis C Treatment Flow Sheet

(5) □ AFP to be completed immediately prior to treatment as a baseline and throughout treatment-see lab draw schedule on your Hepatitis C Treatment Flow Sheet

(6) □ *Beta HCG to be completed immediately prior to treatment as a baseline and throughout treatment-see lab draw schedule on your Hepatitis C Treatment Flow Sheet

After all the above is completed the patient can begin treatment.!!

See below for the routine blood draw schedule. Patients will also need to meet with Social services monthly throughout their treatment course-please make sure these are scheduled preferably to coincide with the patient’s other monthly appointments. 
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